
 

Project Report 
AFFORDABLE AND SUSTAINABLE WATER 

RECYCLING THROUGH OPTIMAL 
TECHNOLOGY INTEGRATION 

 
A report of a study funded by the  

Australian Water Recycling Centre of Excellence 
 

Shihu Hu, Maxime Rattier, David Solley, Damien Batstone, Chris Hertle and Jurg Keller, May 2016 



 

Affordable and Sustainable Water Recycling through 
Optimal Technology Integration 
 
Project Leader Project Partners 
 
Dr Shihu Hu GHD 
Advanced Water Management Centre Wide Bay Water 
The University of Queensland Melbourne Water 
Level 4, Gehrmann Laboratories Building Queensland Urban Utilities 
St Lucia Qld 4072 AUSTRALIA 
Telephone: +61 (0) 7 3365-7517 
 
Contact:  Dr Shihu Hu s.hu@awmc.uq.edu.au 
[...]
anammox process. 

The new treatment trains have the potential to significantly decrease the overall cost 

of wastewater treatment based on the overall multiple criteria analysis (MCA), and 

have the same/better water recycling potential. 

The engineering study showed that the train combining AnMBR and mainstream 

anammox treatment has the potential to decrease the overall costs (based on NPV 

calculations) by up to 46% compared to the current technologies for a wastewater plant 

treating 100 ML/d of sewage, and by around 25% for a smaller plant treating 10 ML/d of 

sewage. The second new treatment train (HRAS plus SBR and sidestream 

digestion/anammox) can achieve a decrease in the overall NPV costs by 27% compared 

to current treatment technologies for wastewater plant size of 100 ML/d, and about 10% 

for a 10 ML/d plant. These new processes can reduce energy and chemical usages, while 

also improving nutrient and energy recovery and water recycling potential. 

The main outcomes of the Phase 2 laboratory scale studies are: 

The slow growing anammox microorganisms were enriched and used for the 

inoculation of pilot scale anammox reactors. 

Two anammox reactors were set up to enrich the anammox organisms. One was operated 

as a suspended culture in order to enrich anammox biomass in granular form, and the 

second reactor was a carriers-based culture to enrich anammox biomass in biofilm form. 

During the study both anammox reactors showed increased biomass concentration and 

anammox activities. Two lab-scale anammox reactors were operated for more than 12 

months and the highest N removal rates achieved by these two reactors were about 

0.3 kgN/m
3
.d, which are close to the rates achieved in full scale anammox applications 

(0.5-1.5 kgN/m
3
.d). More importantly enriched anammox cultures were obtained and 

served as inocula for the start-up of pilot scale anammox reactors. 



 

Advanced Water Management Centre, The University of Queensland 

Affordable and Sustainable Water Recycling through Optimal Technology Integration Jul 2015 

2013 

P a g e  | v 

 

The effect of sludge retention time (SRT) on the performance of HRAS system and 

the characteristics of sludge generated were revealed. 

The HRAS lab-scale set up was operated under a fixed hydraulic retention time (HRT) of 

20 min and varied SRT to test the effects of sludge retention time (SRT) on the system 

performance and the characteristics of sludge generated. The results suggest that a SRT of 

1.5-2 days offered effective chemical oxygen demand (COD) removal (approximately 

80%), and concurrently, a relatively low COD oxidation extent (<15%). Up to 50% total 

N and 35% ammonium could also be removed, likely through assimilation. The anaerobic 

degradability of the activated sludge produced increased from 66% to over 80% by 

reducing the SRT from 3 days to 0.5 day. The maximal overall conversion (51%) of 

incoming wastewater COD to methane was achieved at 1.5-2 days SRT. 

After Queensland Urban Utilities (QUU) joined the project, the site for the 

implementation of pilot plants was relocated from Wide Bay Water’s Hervey Bay 

Sewage Treatment Plant (STP) to QUU’s Luggage Point STP in Brisbane. 

QUU and UQ have jointly set up an Innovation Centre at the Luggage Point STP, which 

serves as a generic platform for testing innovative treatment concepts at pilot-scale and 

under practically realistic conditions. The ASWROTI project has greatly benefited from 

these infrastructure investments including readily-available multi streams of wastewater 

and water to the site. 

The main outcomes of the Phase 3 pilot scale studies are: 

AnMBR as a carbon removal/recovery process for wastewater treatment was 

successfully demonstrated. 

A novel reciprocating AnMBR (working volume of 2 m
3
) was constructed and operated 

at the Innovation Centre. The reactor consists of a submerged hollow fiber membrane 

filtration system (up to 60 m
2
) treating screened sewage with 4 to 12 hours HRT. This is 

the first unit of the kind in Australia, and first reciprocatory AnMBR in the world. The 

effluent of this AnMBR is solid free (TSS removal of >99%) and contains less than 100 

mg/L of tCOD (same as sCOD in this case), although the concentrations of TSS, tCOD 

and sCOD varied in the raw sewage. About 85% of tCOD and 60% of sCOD were 

removed by the AnMBR, which means the majority of the carbon pollutants contained in 

the sewage can be recovered as biogas at lower cost by this process. The results also 

showed that reciprocation as an alternative anti-fouling strategy can save up to 70% of the 

energy demand compared to conventional anti-fouling methods for membrane 

maintenance. 

Anammox biomass was enriched in pilot-scale reactors, and both sidestream and 

mainstream anammox process were successfully demonstrated. 

Two pilot-scale anammox moving bed biofilm reactors (MBBR) with a working volume 

of 600 L and 250 L of K5 carriers were set up and fed with raw dewatering liquor from 

the Luggage Point STP. After 9 months enrichment, the N loading and removal rates 

achieved (> 1 kgN/m
3
.d) are comparable to full-scale applications. 80-90% of the 

ammonium in the dewatering liquor was removed in the sidestream anammox process. 

This is the first pilot-scale demonstration plant of carrier-based anammox process in 

Australia. QUU’s engineering calculation shows that about $500k can be saved every 

year if sidestream anammox technology is adopted at the Luggage Point STP. 



 

Advanced Water Management Centre, The University of Queensland 

Affordable and Sustainable Water Recycling through Optimal Technology Integration Jul 2015 

2013 

P a g e  | vi 

 

The pilot-scale mainstream anammox process consists of two 500 L MBBR reactors in 

series, each containing 200 L of carriers. The start-up of AnMBR was delayed to mid-

July 2015, so initially the mainstream anammox process was fed with synthetic 

wastewaters to mimic AnMBR effluent: (i) for 1 month feed water was prepared by 

diluting ammonium and nitrite in STP effluent to mimic AnMBR effluent after partial 

nitritation treatment; (ii) during 2 months, feed water was prepared by diluting dewatering 

liquor in STP effluent to mimic closely the AnMBR effluent; and (iii) the mainstream 

anammox process was connected to the AnMBR. In all cases an overall ammonium 

removal of 60-80% was achieved, with majority of the removal occurring in the first 

tank. Batch tests showed that temperature can significantly affect the activity of 

anammox biomass. More than 80% activity decrease was observed when the carriers 

were moved from sidestream anammox process (operated at 35°C) to mainstream 

anammox process (20°C or lower). The performance of the anammox biomass has been 

stable during the operation in mainstream conditions (lower temperature and higher 

ammonium concentration compared to sidestream operation). 

In early 2016, an engineering re-assessment of the new treatment processes was carried 

out using the real operational parameters and results data obtained from the Phase 3 

studies. Only the anaerobic treatment train was re-evaluated since the aerobic train had 

not reached stable operational condition by the end of this project. 

The main outcomes of the Phase 4 engineering evaluation are: 

The treatment train combining AnMBR and mainstream anammox treatment has 

the potential to decrease the overall costs (based on NPV calculations) by up to 32% 

compared to current technology for a wastewater plant treating 100 ML/d of sewage, if 

the target total N concentration in the effluent is 10 mgN/L. If the target total N 

concentration is 5 mgN/L, an additional polishing step is required, which reduces the 

savings. Nevertheless, it can still save up to 17% of the overall costs. The new treatment 

train has no economic advantages compared to current technology for a smaller 

wastewater plant (10 ML/d). 

To sum up, several novel wastewater treatment technologies were studied in this project, 

aimed to produce recycling water at a lower costs compared to current schemes. AnMBR, 

carrier-based sidestream and mainstream anammox processes were demonstrated at pilot-

scale for the first time in Australia. Engineering evaluation using operational data showed 

that these processes have the potential to significantly reduce the cost of wastewater 

treatment. 

The successful demonstration of anammox processes in this project has helped project 

partners QUU and Melbourne Water to decide to start their own anammox projects, one 

of which will be the first full scale implementation of sidestream anammox process in 

Australia. All the pilot plants built during this project are continuing to be used by several 

follow-up research projects, funded by governments, universities and water utilities 

around Australia and the world, to further investigate novel wastewater technologies. 

  



 

Advanced Water Management Centre, The University of Queensland 

Affordable and Sustainable Water Recycling through Optimal Technology Integration Jul 2015 

2013 

P a g e  | vii 

 

LIST OF ABBREVIATIONS 

 

AnMBR Anaerobic Membrane Bioreactor 

AOB Ammonium oxidising bacteria 

AWMC Advanced Water Management Centre 

BNR Biological nutrient removal 

BOD Biological oxygen demand 

COD Chemical oxygen demand 

DAMO Denitrifying anaerobic methane oxidation 

DO Dissolved oxygen 

HRAS High-rate aerobic activated sludge 

HRT Hydraulic retention time 

MBBR Moving bed biofilm reactor 

MCA Multiple Criteria Analysis 

MW Melbourne Water 

NOB Nitrite oxidising bacteria 

NPV Net Present Value 

QUU Queensland Urban Utilities 

RAS Return activated sludge 

SBR Sequencing batch reactor 

SRT Sludge retention time 

SS Suspended solids 

STP Sewage Treatment Plant 

TCOD Total chemical oxygen demand 

SCOD Soluble chemical oxygen demand 

TIN Total inorganic nitrogen 

TKN Total Kjeldahl nitrogen 

TPAD Temperature phased anaerobic digestion 

TSS Total suspended solids 

UQ The University of Queensland 

VFA Volatile fatty acid 

VSS Volatile suspended solids 

WAS Waste activated sludge 

 
 



 

Advanced Water Management Centre, The University of Queensland 

Affordable and Sustainable Water Recycling through Optimal Technology Integration Jul 2015 

2013 

P a g e  | viii 

 

LIST OF FIGURES 

Figure 1. Overall schematic of possible process options to be investigated in proposal. ........... 2 

Figure 2. Two treatment trains proposed based on the shortlisted technologies. ..................... 12 

Figure 3. Flow charts of two new treatment trains. Upper panel: Mainstream anammox 
Option; Lower panel: Sidestream anammox Option. .............................................................................. 13 

Figure 4. Enrichment of anammox microorganisms in a 10 L MBBR reactor. Left: biofilm 
anammox reactor; Right: the carrier used in the biofilm anammox reactor. ............................... 20 

Figure 5. Performance of the biofilm anammox reactor during the initial phase of 
enrichment.. ............................................................................................................................................................. 21 

Figure 6. 50 L reactor for enrichment of anammox biomass on carriers. ...................................... 21 

Figure 7. 10 L reactor set up for enrichment of anammox microorganisms. Left: granular 
anammox reactor; Right: enriched anammox microorganisms can be observed based on 
their red color. ........................................................................................................................................................ 22 

Figure 8. Performance of the granular anammox reactor during the initial phase of 
enrichment. .............................................................................................................................................................. 23 

Figure 9. Laboratory scale high rate aerobic activated sludge system. .......................................... 24 

Figure 10. The COD removal performance during each period in the high-rate bioreactor. 
Red and blue lines represent the TCOD removal efficiency and the SCOD removal efficiency, 
respectively. (S represents SRT and the DO level was reduced from approximately 3-3.5 mg 
O2.L-1 to 1-1.5 mg O2.L-1 during Periods 8-9). ............................................................................................. 25 

Figure 11. Total COD removal and total COD oxidation impacted by the SRT in the high-rate 
bioreactor. ................................................................................................................................................................ 26 

Figure 12. The nitrogen (N) and phosphorus (P) removal efficiencies during each period in 
the high-rate bioreactor. Red and blue dashed lines represent the total N removal efficiency 
and the total P removal efficiency, respectively. (S represents SRT and the DO level was 
reduced from approximately 3-3.5 mg O2.L-1 to 1-1.5 mg O2.L-1 during Periods 8-9). .............. 27 

Figure 13. Concentrations of NH4
+ and PO4

3- in the influent and effluent of the high-rate 
bioreactor during each period (S represents SRT and the DO level was reduced from 
approximately 3-3.5 mg O2.L-1 to 1-1.5 mg O2.L-1 during Periods 8-9. ............................................. 27 

Figure 14. The distribution of the influent COD in the integrated high-rate system. ................ 28 

Figure 15. Impact of the A-stage SRT on energy demand for aeration in the A-stage process 
and energy recovery from methane produced in anaerobic digestion. .......................................... 29 

Figure 16. Lab scale integrated system including HRAS and mainstream anammox reactor.
 ....................................................................................................................................................................................... 30 

Figure 17. QUU’s Innovation Centre in the Luggage Point STP. ......................................................... 33 

Figure 18: Top view plan of the Innovation Centre (ASWROTI pilot plants in grey areas). ... 34 



 

Advanced Water Management Centre, The University of Queensland 

Affordable and Sustainable Water Recycling through Optimal Technology Integration Jul 2015 

2013 

P a g e  | ix 

 

Figure 19. The static sieve bend unit outside the Innovation Centre providing screened 
sewage for the two treatment trains. ............................................................................................................ 35 

Figure 20. The P&ID of the aerobic treatment train. .............................................................................. 37 

Figure 21. The first part of the aerobic treatment train: A stage (HRAS + lamella clarifier), 
and B stage (buffer tank + SBR). ...................................................................................................................... 38 

Figure 22. The interface for control of the AB stages (aerobic train). The bottom window is 
showing the real-time water level in the SBR (B stage). ....................................................................... 39 

Figure 23. Suspended solids (SS) concentrations in the waste activated sludge (WAS) and 
return activated sludge (RAS) streams as a function of time. ............................................................. 40 

Figure 24. Total and dissolved COD values in the feed and clarifier effluent streams as a 
function of time. ..................................................................................................................................................... 40 

Figure 25.Total Volatile fatty acids (VFAs) concentrations in the feed and the clarifier 
effluent streams as a function of time. .......................................................................................................... 41 